ORM 448 REV 3/1/00 TEST REPORT pack L o 2
: G AMITITANILM COMPANY 101\7& SALES ORDER NG, |GRADE 1PA::K|NB LIBY ND.
RTI 1000 WARREN AVE. 11/17/08 100428 BAL-AY 80208466
' - l NILES, OHIO 444486 CUSTOMER NAME GUBTOMER ORDER NO.
I n&é&hﬁt}gga NI TRADGO. AN R INTERNATIONAL METALS, LTD. RO - 2644 A
i ' WASHINGTON, MO 63000 [MATERIAL | H.R. ANN. & CLD. T] SHERT
| [DENFIFICATION & REFER | INGOT NO |LOT _|g-R_|SPECIFICATION —CAN 23023 RIIV.2  AMS 4911M RIRIOOO:SABRE |
MATERIAL NUMBER 134 4 5832 PART 3 REV.2Z EN 10204:7004 3.
8820821 | 07 | 00 | ASNA 3200F  AIMS 03-18-003 ISSUE 5 AIME 03-18-004 ISSUE 3
PROBUCTION ORDER ADS 5 ABS §326C ISSUE 6 FLATNESS N
30126725
CHEMIBTRY: NGOT (AVERAGE of TOP-CENTER-BOTTOM) Wlnem (AVERAGE of TOPHOTTOM, FINAL PRODUCT
BLEMENT TEST INFD| J,M_A_nou [ERACTURE TOUGHNESS K&
TES Spogiman Size;
C._|.008 ?1191!.!" d ' 2fon, | D Toughness #1 Val, G, |
N .004 Balancs OF Chem JRMI Titand og, OH
WE_ | .20 mrmmm 3
Al 6.2 BonVASTME 290 [T Trad
V3.8 Micro/Surfecs Cont,
) oIS ASTMY 3-01/ASTME 407 R'TT I )
Y <30PPM Drain Stre/ ASYAB 11204 1 Washington, M
IRESIDUA .gl,llM Eg%% EE{I < J0!
<.
CHEMISTRY TAST METHODS:
ALLQ‘!WQK&
T GALANCE
FINAL  jOXY_ | HYD 447
PRODUCT [HYDiPeM| 17 > N: ASTM I 194
PROPERTIES ' ' This certtfieato shall not
L1 1368 / 143 / ! / / . | e reproduaad axcopt in
UL TIMATE KS) T 1418 / 1460 / / / / full wilhout wrillon
LD Li§3306 / Jg_._g p) [ / /! epproval of ihe RT
{.29%) OFFSET T| 134,67 140, 7 i J / lnil’olnuﬂonu!Mnlnls. Ino,
% ELONGATION | L] 118 7 13.4 / { ! / fab.al which 1 was
. preparad. Tha racording
gnoHES) T AT 121 / ! [ L of (aiss, ficious, or
% REQUCTION | [, / . A [ / fiaudulant atalomants of
IN AREA T L / L / / ontrles on s
LIS TR / / ] / / documents inay be
BEND 105 Y45 TR / ] BEND 180 / L punlshed-ua 3 felony
HARDNESS STATIC NOTCHI under {aderal law.
BETA TRANSLS
CREEP
ULTRASONIC
[HEAT TREAT/ PROD,_ANN. 11509 15 MIN, A.C,
TEAT FORGE :
SHIPPING — JOTHER DATA:

0. OF PIECES 20PCE (NGOT WAS MELTED AT RMI TITANIUM COMPANY, NILES, GHIO USA, MILT METHOD: 2X
WEIGHT {183 364l VARMATERIAL 18 CAPABLE OF MRETING THE REQUIRBMIENTS OF THI SPRCIFICATIONS.
SIZE (IN 0236 X 40200 X1 15600k TOPUCED N ACCORDANCE WITH RMI'S IR0 9001:2000 & AS2100D APPROVAL,
ITESTPlEGES _ﬂ X (TRRUS UR APPROVAL AREUSTE BUSIMATICON TRODUCT CONIORMS 10 7

THIS 18 TO CERTIFY TRAT THE T, RIAL CHI ] 5
ABOVE TEQT RESULTS ARE M T AT 2, A
CORRECT AS CONTAINED IN THE e d : i i
REGCORDE OF THE COMPANY AND IR 39[;,:;’ ',i.‘ i = : 2 ! nnml{u 2 L
CONFORM TG ORDER YATIR - . MG :
REQUIREMENTS .
APPROVED CERTIFICATE - NAMEFTITLE, ROBIN HI rl LER / LAB MANAGER
TOXHH6 i 4 -
SERIALND, ‘,2/% --"““,; SIGNED;
(.~

DATE:

f
el )

NNty




FORM 448 REV 3/1/08 TEST REPORT PAGE 2 of 4
i _ RMI TITANIUM COMPANY | DATE SALES ORDER NO. | GRADE PACKING LIST NO.
@ R "[* i D 1000 WARREN AVE. 11/17/08 100426 6AL-4Y 802084355
A S (LA, OHIO 44440 CUSTOMER NAME CUSTOMER ORDER NO.
b % $r P
Iﬂ&: ‘Qﬁ‘t},‘i’? al ?Io'm%%m 8T RT! INTERNATIONAL METALS, LTD, RAL - 2644 A
SRS ne. WASHINGTON, M0 63090 [MATERIAL | H.R_ANN. & CLD. TI SHERT
IDENTIFICATION & REFER | INGOT NO LOT | &R [9PECIFIOATION__ CAN 23023 REV.2Z AMS4011M M'EABEE
MATERIAL NDMBER T B265-13A GR 3. ]
8820821 [ 07 | 00 TASNA 32000 AIMS 03- :s 003 JSSUE S _AIMS 03-18-004 ISSUR 3
PRODUGTION ORDER |ALS 5326A ISSUR 6 FLATNESS N _ABS 5326C ISSUR 6 FLATNISS N
30126725
CHEMBIRY: BOT (AVERAGE of TOP-CENTER-BOTTOM) - [R1INGOT (AVERAGE of TOP-80TTO FINAL PROBUCT
ELEMENT TEST INFORMATION P,
TEST LAB B 4
(&) {08 : RTI i D Joughness #f Val, Ck. |
T 0nd Hafonee OF Cheny  fitMI ), 11
¥R 120 nsile/ASTME & IIUTT X
¥ T
Y _ 1386 Miciaf8uifhee Conl,
(6] A5 ASTME 3-017A8TME 407 [ILT] Tyandco.
Y <501I'™M e Siel ASTAGE 11204 IR'TT Tvipifco o, Wi !1! 1plon M
S ILEME BACI <. 0%
RESID JHACH <30%
CHBMISTRY TRST MILTHODS:
ALLOY CHEM: SPARK OK8
Ti BALANGE . ' .
FINAL  CJOXY HYDROGEN: ASTM T 1447
PROBDUCT u‘m]wmﬁ 17 CARBON: A8 L
PROPENTIES 1[rnis cortiticate ohal nnﬁ
L1943 7986 / / I / ba reprodiced excapt in
ULTIMATEMPA  |'T / 1006 / ] 1] i full withou! wrilien
VIELD  MPA_ | L P2l /955 / / / / HPRIOVMO! the RT(
(.2%) OFPSET T [028 7969 i T ] 7 Llnlarnaliomal Malals‘inc,
laks at which It wag
% GLONGATION [ L A 13 i { / / propared, The recording
(INCHES} T S 12 4 / ! / of false, flollilovs, or
% REDUCTION [T ] / ! i L " eaudulon statomonts or
INAREA T 70 ] / / / onirios on this dosumen
Li.50  70.00 ] 000 [/ / may be punished as o
BEND 106 TS50 ] BEND 180 L / Tolony undar fadarnl Inw,
HARDNESS [STATIC N‘oTH_P‘WG 1
DETA TRANGUE
CREEP
ULTRASONIC
HEAT TREAT/ PROD. ANN, 1450°7 15 MIN. AC.
TEAT FORGE
SHIPPING
NO, OF PIEQES 20PCS mrJO"WASManDAT RMITITANIUM COMPANY, NILES, OHIO USA. MELT MR1110D: 3%
WEIGHT {Kg) 165.45 AL 18 CAP, ICATIONS, '
SIZE m:m; 0.60_ X 103108 X e b ATRRTAL. PO {ICED : T : $9100!
TEST PIECES X X TRz \/8AJ3026D, AT) 3PN R N
THISI8 TO CERTIFY THAT THE TR SONTHE §PIC. M AL CIECKED R. CONT,
ABOVE TEST RESULTZ ARE 0 REQUIY ETHST, (7 s S 7 3 :
CORRECT AS CONTAINED IN THE = : AT
RECORDS OF THE COMPANY AND - 5 @ ; > 3
CONFORM 70 ORDER BRI % =
REQUIREMENTS SIETS T J0LRT. :
APPROVED CERTIFICATE NAME/TITLE:  ROBIN-UITTLER / LAR MANAGRR
SERIAL RO TO2066 SiaNED: e
For.and on behall of RTHnternnitonal Motals g,

DATE: Aﬁ;‘/#—




FORM 448 REV. 3/1106 TEST REPORT BAGE 3 o I

R TITARIUM aoMPANYIPATE SALES ORDER NO. JORADE | [PACKING LIST O, ]
RTI D 1000 WARREN AVE. 1117/08 100426 BAL-4V 80208455
j MILES, OHIO 44448 CUSTOM S |GUSTOMER GRDER NG|
In&;ﬁgt}ggm NRTMpD & RY!INTERNATIONAL METALS, LTD. RIdL - 2644 A
e WASHINGTON, MO 83090 [MATER HR_ANN. & CLD. TI SHEET
IDENTIFICATION & REFER | I¥QOT NO LOT |BR_[SPE ___CAN 23023 REV.2  AMS 4911M _RR9000;SABR
MATFRIAL NUMBER S1M B265-13A G 5832 PART 3 REV.2_EN 10204:2004 3.1
A 8820821 | 07 | 00 [ASNA 32008_AIMS 03-18-003 BSUE 5~ AIMS 051 5-004 1SSUR 3
PRODUGTION ORDER ABS 5726A YSSUE 6 FLATNESS N_ABS 5336 1SSUB 6 FLATNGSS N
30126725
o REISSUE INFORMATION
[ REASON |___DATE NAME - SIGNATURE
[REISSULI TO ADD SPICS, AMS 49111 & RROODDSABRE 8/23/10 DUANG BESTE, QUALITY EONTROL SUPERVISOR

|

REISSUED TO UPDATE AMS 4911 TO LATGST REV AND ADD

ASTM B265, 18O 5832, EN 10204, ASNA 3200, AIMS 03-18-003,
AIMS 03-18-004, ABS 5326 A&C 2/11/14 ROBIN HITTLER, LAB MANAGHR

"kt




